
                       

 

5ml =One 5ml medicine spoonful up to 3 times a day  

Professional Advice/Guidance 

My GP Practice (24 hrs) 

 

NHS 111 (24 Hrs)  

 

 

 

 

 

Useful Telephone Numbers 

How much paracetamol (Calpol) (120mg/5ml) should I give my child? 
The GP will tell you the best dose for your child but if in doubt follow the guidance below 

2.5 ml (oral syringe/ or measuring spoon)  

 5 ml (oral syringe or measuring spoon) 

7.5 ml (oral syringe or measuring spoon) 

 

3 – 6 months 

6 – 24 months 

2 – 4 years 

How much liquid Ibuprofen 100mg/5ml should I give my child? 

AGE 

3 – 6 months 

DOSE 

2.5 ml (oral syringe or measuring spoon) 

Taking your child’s temperature 

Ideally, to get a fast and accurate reading 
of your child’s temperature, you need a 
digital thermometer. These are readily 
available from pharmacies and most 
large supermarkets. 

To find out your child’s temperature, hold 
them comfortably on your knee and place 
the thermometer under their armpit 
(always use the thermometer under the 
armpit with children under five). Gently 
but firmly hold their arm against their 
body to keep the thermometer in place, 
for the time stated in the manufacturer’s 
instructions (usually about 15 seconds).  

Some digital thermometers beep when 
they are ready. The display on the 
thermometer will then show you your 
child’s temperature. 

**Please note if your child is older than 6 

months a high temperature on its own 
does not indicate a serious illness. 
Please refer to other symptoms such as 
breathing, skin colour as indicated on the 
reverse of this leaflet,  

6 – 12 months 2.5ml (oral syringe or measuring spoon) 

5ml (oral syringe or measuring spoon) 

1 - 2 years 

FREQUENCY 

3 times a day (do not use more often than 24 

hours) 

3 times a day 

3 or 4 times a day 2.5ml (oral syringe or measuring spoon) 

3 – 7 years 3 or 4 times a day 

 Do not give more than 4 doses in any 24-hour 

period. 

 Leave at least 4 hours between doses. 

 Do not give this medicine to your child for 

more than 3 days without speaking to your 

doctor or pharmacist 

AGE DOSE FREQUENCY 

4 – 6 years 10 ml (oral syringe or measuring spoon) 
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BREATHING 

AWARENESS 

SKIN COLOUR 

FEVER 

FEEDING & DRINKING 

SICKNESS & DIARRHOEA 

WEE AND POO 

Does your child have any of the 

symptoms below? 

Does your child have any of the 

symptoms below? 

Does your child have any of the symptoms below? 

Your baby or child is snuffling or 

has a blocked nose 

Your baby or child is making a whistling 

noise when they breathe 

Your baby or child is grunting, breathing quickly, 

fighting for breath or their chest appears sucked in 

with each breath 

Your child is content/ smiling and 

stays awake or awakens quickly. If 

your child is a baby they have a 

normal cry 

Your child is not responding to you e.g. 

Wakes only with constant stimulation 

and is drowsy, not smiling and doesn’t 

want to play 

Your child is not responding e.g. Cannot be woken or 

if woken does not stay awake. They have an 

unusually weak, high pitched cry (if baby) 

Your child has their normal colour 

skin, lips and tongue 

Your child is feeding/drinking more or 

less than normal 

Your child is much paler than normal, mottled/grey or blue or 

has a rash which does not fade when pressed with a glass 

Your child is feeding & drinking 

normally 

Your child is paler than normal 

Your child is continuously refusing drinks and not 

weeing 

 

 

Your child is warm with a 

temperature between 36 and 37 

degrees centigrade 

 

Your child only has diarrhoea but 

appears normal 

 

 

Your child is being sick but is drinking 

and well hydrated 

 

 

Your child is being sick and has diarrhoea and is 

refusing drinks and not weeing /doesn’t have wet 

nappies 

Your child hasn’t pooed for 2 days 

but is eating/drinking normally 

Your child has not pooed for 4 days but 

is weeing normally. 

Monitor your child at 

home or go to your 

nearest pharmacist  

Ring your GP 

(24hrs a day) 

GO to A&E 

ADVICE FOR MANAGING CHILDEN AGED 0-5yrs WITH MINOR ILLNESS  

 

 

Developed with reference to NICE Guidance 

 

Your child is warm with a temperature 

less than 38 degrees centigrade if 

under 3 months old or 39 degrees if 

3-6 months old and has had no 

response to calpol or liquid ibuprofen 

For children over 6 months old please 

refer to the information on the other side 

of this sheet** 

 

 

Your child is warm with a temperature 

more than 38 degrees centigrade if 

under 3 months old or 39 degrees if 

3-6 months old and has had no 

response to calpol or liquid ibuprofen 

For children over 6 months old please 

refer to the information on the other side 

of this sheet** 
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